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_YILONG TECHNOLOGY TEXTILE GROUP CO., LTD

TEST REPORT
CUSTOMER D0368 PO
COMPOSITION | COTTONGO/POLY35/SPS L/ FINISH
CONSTRUCTION. 20#20+70D 82*60 REPORT DATE 2021.03.15
TECIHNIQUES REPORT NO.
; TEST 81234 CLIENT’S
TEST ITEMS | METHOD , STANDARDS
Digital Camouflage
FABRIC WIDTH | CM 153
WEIGHT GSM 25 J
WARP 24
SHRINKAGE(®) | 1506330
WEFT 0.8
TENSILE WARP (N) 1009
" -] WEFT(N) 535
CmEm [ 1soiaesr | WARP®D i
COLOR COLOR CHANGE 4
FASTNESS TO | ISO105CO
WASHING |6 COLOR STAIN Nlyon3-4, otherd
COLOR — DRY 4
RUBBING WET 3
COLOR - COLOR CHANGE 4
FasTNESS 10 | SO-10F
PERSPIRATION COLOR STAIN 4
= 1SO 129586 =
PH 5.43 475
ke

st “Reason: MoldSign Signature
Location: Moldova
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